EP-HELICOP TER

TREXG00CF

INSTRUCTION MANUAL
ERARNEE

ALIGN

Thank you for buying ALIGN products. The T-REX 600 is
the latest technology in Rotary RC models. Please read
this manual carefully before assembling and flying the
new T-REX 600 helicopter. We recommend that you
keep this manual for future reference regarding tuning
and mainenance.

ASETRRDHEBEHRRIIER  BRHT - ,
EABPHEHR AN ASRTFSERNNBIESE > NIRRT
NELBMBENRENET - TRHERELH > EEVNEBEARES
 BE—EENBEBREZANREY  HBEBRSRESEARHEE
D/{)ﬂ: Im E /‘ﬁ%%

INTRODUCTION

IS

Il

SAFETY NOTES
ZEFRFR

G

SAFETY CHECK BEFORE FLYING
RiTAIZERE

a~17

ASSEMBLY SECTION
B4R

18

EQUIPMENT ILLUSTRATION
RiEREREER

13

CANOPY ASSEMBLY
BABEE

19

SERVO AND LINKAGE ROD SETTING
EiREs ISR e A

20

SERVO SETTING AND ADJUSTMENT
BiRSS R e T

20

ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING
PARS B BT SR

2

PITCH AND THROTTLE SETTING
e IR EBPIERTE

22~2%

FLIGHT ADJUSTMENT AND SETTING
RITENFRBRETE

26~34

PART NAMES AND OPTIONAL PART LIST
S SRR R




1.INTRODUCTION giE

Thank you for buying ALIGN Products. The T-REX 600 Helicopter is designed as an easy to use, full featured Helicopter R/C model
capable of all forms of rotary flight. Please read the manual carefully before assembling the model, and follow all precautions and
recommendations located within the-manual. Be sure to retain the manual for future reference, routine maintenance, and tuning. The
T-REX 600 is a new product developed by ALIGN. It features the best design available on the Micro-Heli market to date, providing
flying stability for beginners, full aerobic capability for advanced fliers, and unsurpassed reliability for customer support.

BRHTEBCIHER AT BEESSHEOER T-REX 600 BRE - AEHMBNHBETSIRNUERBETERURRIES
BEH%  ARBCLENRETELRNESE UREAETHEURMKENSE - T-REX 600 RFBRHETHRNIES - Tnﬁaﬂ?
ERAROBEENDRETSBRMUENRITEES - T-REX 600 B 2IMREMNERE -

THE MEANING OF SYMBOLS Z55{ R EE

/AWARNING Mishandling due to failure to follow these instructions may result in damage or injury.
# = RARHMRELRIFRE - MEABRIEEHNVEEBLIUREEE -
Acgqun Mishandling due to failure to follow these instructions may result in danger.

x B ERRRELERIFRE » MEAERTEEMEE

@@ Do not attempt under any circumstances.
L BILEORIRT » F28 -

IMPORTANT NOTES & &85

R/C helicopters, including the T-REX 600 are not toys. R/C helicopter utilize various high-tech
products and technologies to provide superior performance. Improper use of this product can result
in serious injury or even death. Please read this manual carefully before using and make sure to be
conscious of your own personal safety and the safety of others and your environment when operating
all ALIGN products. Manufacturer and seller assume no liability for the operation or the use
of this product. Intended for use only by adults with experience flying remote control helicopters.
After the sale of this product we cannot maintain any control over its operation or usage.
T-REX 600EBITESHIIFINE » EEEE S ISt ERAR Ttﬁﬂ&ﬂﬁ%ﬁaﬁﬁﬁé LB RERAENAAER IS ERREEER
ERAERUFERPETE  PERIIZEFLE - I8! THEEER BEVER > RiEHaaE BN TRERE TS

T
ﬁBBﬁ?@ﬁ%%'X%ﬂi&T“ﬁﬁ’s@EZn%g{ OaE » TERE TzE{,J?“ﬁ}sﬁ{"ﬁﬂ’fﬁiﬁﬂﬁ‘ﬁﬁ—i%ﬁﬂﬁﬁi)\ﬁﬁﬁH&ﬁ]ﬁﬂ)\ﬁ?‘%h% LUgfRZ
REMMESHE  ERSHBRAA TS URENER R COTOtEReeaT

We recommend that you obtain the assistance of an experienced pilot before attempting to fly our products for the first time. A
local expert is the best way to properly assemble, setup, and fly your model for the first time. The T-REX 600CF requires a certain
degree of skill to operate, and is a consumer item. Any damage or dissatisfaction as a result of accidents or modifications are
not covered by any warrantee and cannot be returned for repair or replacement. Please contact our distributors for free technical
consultation and parts at discounted rates when you experience problems during operation or maintenance.
EAESERBERTEANENER  WEREFSRL  BERILSBERESHERE  FOEABLMERBRIAEXI TR
BEIAREEEENERFTEIRE - &1 EEE%EH’E%EWHE  RATYEEN AR IRERERMNIES - FREEAHERS

ARE

Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds of people.
R/C aircraft are prone to accidents, failures, and crashes due to a variety of reasons including, lack of maintenance, pilot
error, and radio interference. Pilots are responsible for their actions and damage or injury occurring during the operation or
as of a result of R/C aircraft models.

BRI - Eﬁ&%mf‘ﬂw'l'_{ﬁuu’ﬁfjﬂ%?%u\ﬂ%EAgi ARBEIEXNBRAFEER - STEHIR FTE IR LA
K BETRBBROLAPEBESEN  BROZSBUIERCLZE  URIHEBIORACER

It is not a Toy!

RADIO TRANSMITTER AND ELECTRONIC EQUIPMENT REQUIRED FOR ASSEMBLY S5 82 REFRE

/
J
J

’7‘ v
STD Servox3pcs (movements)

Specialized servox1pc (Tail rudder)
Transmitter(6-channel or more,helicopter system) Receiver(6-channel or more) Head Lock Gyro ENVEIHISTD{@AR RS X3

W B CERMEIGERSR) B R R EIRE Rt S AR eax]

ADDITIONAL TOOLS REQUIRED FORASSEMBLY BT R

e

I —

y Hexagon Screw Driver Phillips Screw Driver
Scissors Cutter Knife Grease Diagonal Cutting Pliers Needle Nose Pliers RGeS SRS

B7) AES Bp=p HER RO S 3mm/2.5mm/2mm/1.5mm ©3.0/¢ 1.8mm




2.SAFETY NOTES #1855

ALIGN I//

LOCATE AN APPROPRIATE LOCATION s [EBRY) R A B¢

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an appropriate flying site consisting of flat, smooth ground, a clear open field, or a large
open room, such as gymnasium or warehouse without obstacles. Do not fly near buildings,
high voltage cables, or trees to ensure the safety of yourself, others, and your model. Do
not fly your model in inclement weather, such as rain, wind, snow or darkness.
BEARAERCTEES—TRE  BHNNEBETES—UBEIK i}%ﬂﬁﬁ@%}%mm%ﬁeﬂiﬁ =h
DEFTEEAEREBA S8 BEY - SEBSR - #AFS ﬁﬁ}ﬁ%?‘jeﬂ/_{\ SR BTt
AVENEE - IXRBE > BUEETTREBHTIEZSEREBREBRT  BYURTE

né%gﬁﬁiﬁﬂ?a{%#i%@kfﬂ%ﬂ’ﬂﬂﬁﬁ CEDETM - PEERDRE NRIE - MERSSRMEH
z

OBTAIN THE ASSISTANCE OF AN EXPERIENCED PILOT @518

Before turning on your model and transmitter, check to make sure no one else is operating
on the same frequency. Frequency interference can cause your model, or other models to
crash. The guidance provided by an experienced pilot will be invaluable for the assembly,

tuning, trimming, and actual first flight. (Recommend you to practice with computer-based
flight simulator.)

ERTERTA > BERECHERARNEBIEETRT - BREBHEEERNBPHETE
HECHMALNTRESENCE - BERBBRERISELBYNBEZS —ENEE » SREW

RBEERIERT > BEEMOALESIEE - FTLURERIT -
ERERERBREFEERAMVZHRSD

ALWAYS BE AWARE OF THE ROTATING BLADES ;i @gch s

Durmg the operation of the helicopter, the main rotor and tail rotor will be spinning at a
high rate of speed. The blades are capable of inflicting serious bodily injury and damage to
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands,
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately turn off the model and transmitter when you
have landed the model.

EEFHIRBEERRERBF  U2BERIEHITYE - LEBENBIBRIBE -

PREVENT MOISTURE 2Bt 4 R8s

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFATHERHIREBNEFZHM4ENR > LD EBEHMNBLEIRIKE  BREEABE
IMABER  WLEKREABSANPMERREREFESHRNENSIFAITREBHEN !

AYTEN KEEP AWAY FROM HEAT ;&3t85

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EBERBZYEIL PABEIRCR STERREIEVE BHLEREEHAR - 5B U
BERSRAMEBEEZBRIBRENTEE -

®F°§B'D&E" PROPER OPERATION )R 2EHEAESR
Please use the replacement of parts on the manual to ensure the safety of instructors. This
product is for R/C model, so do not use for other purpose.

BDETUENT @ EIBIARBF M - E%EE?EEEQ%&QJE@%@ LIBREBNEE -
FRENRERRFNRFEDBHRES  TZPARRE - ZSNAETAR

SAFE OPERATION 221%(F

Operate this unit within your ability. Do not fly under tired condition and improper operation
may cause in danger.

BRECENIARBE—TERNEENRFPECERH  BREY BOTENRZIRIE -
ABLARBFITRERS -




3.SAFETY CHECK BEFORE FLYING R{FpiZ T EEEE

CAREFULLY INSPECT BEFORE REAL FLIGHT E#8R{TAIERBATRITAREES

(/4

AULIGN

Y<Before flying, please check to make sure no one else is operating on the same frequency for the safety.

YBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

YrBefore turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF

s<When turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter first,
and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter. Improper
procedure may cause out of control, so please to have this correct habit.

Y<Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

Y+Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

s<Check all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight stability.

Y+Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and result
out of control.

¥<Check for the tension of tail drive belt.

* FRATELERMEAIERSTE TR > USRS SN ANLE -

* R TR E S R M S BB 2 (£ ES0RITHIARE -

* PIHIER P RIS E OISR - 1SN EZRRS - EiXEIR (I0LD) SSHSEIRAIUE -

* BT BRI T S RRRAIET - ISR R R aTIS - BRSBTS | REMISRESCRIRREINIE - BEARARAIREIR - FIETEEIRaRIH
EFORZSAENRS - FEE5NRMANEZSE  FRMIEENBIE

*%ﬁ%ﬁ%%ﬁ&ﬁ@%ﬁ%ﬂ@%ﬁ%%@ﬂﬁ@% RPASSEE - TREARENESESSE TS NHEEN - LRNENARSEFERNTIRBNL

*TRTAERREHRD T ROIRMHIURE - BRI EREFTENERNTY - SHBRSERRESTERE » HRSBIEITHIENENT - BIRX
HEFEBNEHREFERT  ESSHATEROBE TR HIER ERRTUNENREHREBREERIL -

*GEANERRESBRRNER » BREMSTERLEL - SUSEHBRBIERTNER -

*ERBHRERERESOBTERS - RITPNEDIBEIOIRT - TEESHERERMERKZEOER -

*EEEEELZHFORRE -
Product Name Standard Equipment
EREE BERE
AT-REX 600(CF) Kits Setx1setAFiberglass Canopyx1ADecalx1 AStandard Landing Skidx1 A3D Landing Skidx1
T-REX 600CF AHook & Loop Fastening Tapex2 AMotor Pinion Gear 10Tx1
Combo Version ARCM-BL75G 75A Brushless ESC(Governor Mode)x1 A600L Brushless motorx1 AREC-B3X External BECx1
ALi-Polymer 7.4V 1100mAh 9C for BECx14W/O Main Blade
T-REX 600CF AT-REX 600 (CF) 2R ARx LA I 4185008 38 x L A B i | A 3238 180 30 145 A3DBS) 2 110 A BB T 79X 2 4 1 OTHG 3 BB 8 Lk SR MY E R 3R
SRBERR ARCH-BL75G /522 EE B ) S8 8 1R 22x 148 AG00LZERI 5552 x | AREC-B3X SN ETBECx1ALI-Polymer 7.4V 1100mAh 9Cx1
T'BEX GO_OCF AT-REX 600(CF) Kits Setx1setAFiberglass Canopyx1ADecalx1AStandard Landing Skidx1 A3D Landing Skidx1
Kit Version AHook & Loop Fastening Tapex2 A Motor Pinion Gear 10Tx1%W/O Main Blade
T-REX 600CF - ] )
= 40 B S ZO M B AT-REX 600 (CF) ZoMSKRX | A TR 14 05 =x ] A 51X 1 A RIEMIZ2X 1B AJDRIZIX 118 A BEATHC AL 0TRZGE B LA KM E5EH
WARNING
AN

Original manufacture package of T-REX 600CF is not including main blades. This unit is a large-sized high power helicopter,
and we recommend you to choose safe main blades with good brand, reputation. We recommend you do not use general
wooden blades and do not equip the power of main blade over 2150rpm to avoid any accident caused by broken structure
of the blades and parts.
A/NT) T-REX 600CF BRERBE S 5 5 =E]
Egﬁéﬁﬁz@azﬁﬁgﬁ CBUIRERERERE BRE 2G5

ARSHNERN AE—ERBY  BIRS
B ) BREIIBA- MAR TBREZLRETERT
WiEa 150rn MBS LR B ERE SR RBnEN -

0

*x
—
When you see the marks as below, please use glue or grease

~
to ensure flying safety. ,
BETRRCEESE B LB N URREACTIREE -
CA: Apply CA Glue to fix. R4S
R48: Apply Anaerobics Retainer to fix.
B D)

T43: Apply Thread Lock to fix. . Green Blue Self-furnished ., 5 Glue width: approx. 1mm
, OIL: Add Grease. ge  EG EEBGR 15 pmegim
CA: AE TE
RAS%%EE%%% R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
TA3: (PRI a small amount on screws or metal parts and wipe surplus off.
OIL - D088 When disassembling, recommend to heat the metal joint about 15

When assembling ball links, make sure the "A" character seconds.

: RIS B8NS B QISR BEE > [I3RRME - BOGHIIEER
faces outside. . NEBENHEGR  NBRERI A SHEE - ARARIREBE
KV%EE%QEEEEEﬁHA§%%%° SEUREN 160 © (I8 | BB BREITER P




4.ASSEMBLY SECTION #g83£:R68

50HH001

Main Blade Fixing Screw

e |

Linkage ball B1
BREER1( ¢ 4.75x12.59mm)x2

O |

Bearing MR1482Z
MR1ABZZ8H7( ¢ 8x ¢ 14x4mm)x4

oD

Thrust bearing
LEHEBEDE( 0 BX ¢ 14X5mm)x2

Washer
ZET)(¢ 10.25x ¢ 14x0.8mm)x2

| st

Socket collar screw
BISEA7 R EIRAH(MAx25mm)x2

4 @ N

AN /

M4 Nut
MASE5IR B2

o

Thrust bearing
LEHERR

¢ 6x ¢ 14x5mm
Washer
3

¢ 10.25x ¢ 14x0.8mm

Apply grease on
thrust bearing.

- HESECE PR

=

Thick (smaller ID) Thin (larger ID)
(8] (REEHK)

Thrust bearing |- #8173

<

1

S

Main rotor holder

ESind 23

ORESEEES

When tightening a linkage ball to a plastic part, please note to use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.
IREBSE A BB ACERRE R » (EA) BABE A DMRET - MBS

Apply a little amount of T43 thread
, lock when fixing a metal part,

s L

Main rotor holder

50HH002

Socket screw

EERAT BRI (MAxBmm)x2

Washer
T ( 0 4x 0 12xTmm)x2

Damper rubber
BEBE( 0 8.1x ¢ 13.1x3.2mm)x4

Spacer
EENEE( o 8x ¢ 11.5x1.3mm)x2

Feathering shaft
& 6x  8x93.2mm

Metal main rotor housing

pa Edind iy

Pin

Damper rubber
EHRE g
¢ 8.1x ¢ 13.1x3.2mm

EIER
¢ 2x32mm

Bearing MR14822
MR1487 783
¢ 8x ¢ 14x4mm

Linkage ball B1
¢ 4.75x12.59mm

Apply a little amount of T43 thread
fock when fixing a metal part,
BHEWREREREDERL 0D

Apply grease
W EsH

RHES )

¢ 8x ¢ 11.5x1.3mm

&CAUTION
. §

logo on the top
ANUEN peen

Washer
BEET
¢ 4x ¢ 12x1mm

Socket screw

BIRA7 AR

~~ M4x8mm

Spacer(Copper)




50HH003 ‘ , Apply a little amount of T43 thread

lock when fixing a metal part.

BHENREREBEBERTII @GN
Linkage bail A1 M3 collar screw

EREBAL( ¢ 4.75x8.68mm)x2 M3 B ENE IR M

O:[W M3x11.65mm

Linkage ball B1
TREEB1( ¢ 4.75x12.59mm)x2

Self tapping screw
BEE 1+ FEBIEMT3Ix14mm)x2

© [ |

Already assembled!  Bearing MR7422

w MR7477887%
o 4x ¢ 7x2.5mm

BTN

M oIIar screw
M3 B THEIRAN(M3x11.65mm)x2

© |

M3 collar screw
M3 E SRR
M3x11.65mm

Bearing 62322
6237787

Washer o ¢3x o 10x4mm Flybar seesaw holder
E5)( 0 3% & 5.5x0.3mm)x2 FEREEE
Collar

EEMEEE( ¢ 3x ¢ 4.9x1.5mm)x2

Bearing 62322
623278873( ¢ 3x ¢ 10x4mm)x2

© |

. Mounting hole of SF mixing arm for
Self tapping screw stable 3D flight.(Recommend to use)

BE+FEHEM = BEDMTSHRHERESL BEEA -
T3x14mm

Collar

EEWERE
¢ 4.9X ¢ 3x1.5mm

Linkage ball A1

GELY]
Bearing 68322 ¢ 4.75x8.68mm
683778173 ( o 3x o 7x3mm)x4 SF Mixing arm
— SFiRElEEs

i

Bearing MR742Z
MR74ZZ887( ¢ 4x ¢ 7X2.5mm)x2

M3 Set screw ]
MLL AR (Mx4mm)x2 Linkage ball B1 Bearing 6832Z
“ﬂmﬂm Mounting hole of SF mixing LY@B? Washe 6832787
M4 Set screw arm for nimble 3D flight. ©4.75x12.59mm z= r & 3x ¢ 7x3m
MALERIRHA(MAxdmm)x2 BUBDRUTSTRHIBEES, - ¢ 5.5x ¢ 3x0.3mm Self tapping screw

BE+FERRM
@ Dll f CAUTION T3x14mm
i =
Socket screw
= When tightening a linkage ball to a plastic part, pl tighten it firmly, but
EOV\]/ VBIRARMIXSmm)xd not over ;ighter:gd, or ttlgy vyilLftrip. ) . S Can choose to S_ig}gg! paddle
Linkage ro dm(B) BREESMABRBFEBULTR - EEROERET - MERNHENTEBEHES - use or not use.

EIEERENAER
M3 Set screw

M3 LSRR
M3x4mm

SERR(B) ¢ 2x19mmx2

2

Ball link
SEIETEx4

~

M4 Set screw .
Metal flybar control arm HA LR AR

50HT001 SETHRDHE Mdxdmm

Flybar rod

N TEHRIR
ﬁ\ ¢ 3x400mm S
Looser press side ‘E\\ .

=150

ighter press side
RRNEAE

Sticker x2sets
Socket screw &R
BB AR
M3x5mm

BENEAE NN

15[0)
/%

|‘n/
Flybar control rod |
DgmiEmsRe (o

04.3x74Amm N (AL S\ g
Assemble linkage rod (B)
£ : | before assembling flybar
M4 Set screw “‘/ > Flybar control rod i | control set. . Y
MA LSRR KR Q” SBTEERR AL ER I AR HETERREHESER
Méxdmm ©4.3x74.7mm BA - |

ﬁ.’ ¥
143 & N T3 o Linkage rod(B) hormH Tomm:

3 ’%s ‘ Approx.38mm A

) NSRS " . v 2 (B)#138mm f
Socll(jt;t scr;%l %\\\\\i e :
BIEER7 AR - il
M3x5mm T43 3 &\‘9‘ Metal flybar control arm A

)

TETHREHE

[¢)]




Apply a littl t of T43 thread
50HH004 A

SHENRERI BERERTIIGHB)

© (w |

Linkage ball B1
EREEBL( ¢ 4.75x12.59mm)x2

§

Bearing 68322
68377 ( & 3x ¢ 7x3mm)x4

(——

Collar Screw
HESHM2x12mm)x2

© [ —

Socket screw
BEA7UEERR(M3x12mm)x2

@ ﬂ M3 Nut

Washer M3RHFAIRIE

FEF)( ¢ 3x ¢ 5.5%0.3mm)x2 !
Collar
BEEHAEE(e3x94.9x1.5mm)x2
@
Collar

RadiusiPHIEESHE( ¢ 2x ¢ 3x5.1mm)x2

50HHO005 Linkage ball &

¢ 4.75x9.59mm

Socket collar screw
EEEM7 T BIERM(M3x22mm)x1

M3 Nut

MIBDRRIRIEX1

M Set screw

M L 3E0R A (MAxdmm)x2

68377883

Linkage ball B1
g & 3x ¢ 7X3mm

I GELR)]
©4.75x ¢ 12.59mm

Metal ci)llar
HEONMIBAE
¢ 10x ¢ 14x19mm

RadiusZHlEEHE
Collar ® 2X ¢ 3x5.1mm

BEWmAHE
¢ 3x¢p4.9x1.5mm

Socket screw
BsmA7 AR
M3x12mm

Washer

g
¢ 3x ¢ 5x0.3mm

Linkage ball B Long linkage ball
IREEB BREIRE
©4.75x9.59mm & 4.75x24.6mm m;gﬁ%rew
""""""""""""""""""""""""""""""""""""""" M4x4mm
Already assembled by factory, |
please note to check again.
R - BFHLUBSTHER -
Wafhout control arm
PR HIERS " Bearing 68322

Lock collar
THEER
¢ 10x ¢ 16x6mm

Main shaft
Ea
¢ 10x201x29.3mm

Socket screw
BER SR
M3x12mm

Collar screw

EIRH
M2x12mm

Radius arm
RadiusiEg




50 H Zo 0 1 Applya little amount of T43 thread
, lock when fixing a metal part.
SHEERERTREREART BB
(@lamm)
/
Ball! link
SEIREX8
O O
Linkage rod(A)
SEIR(A) o 2x11mmx2
ol | ——
Linkage rod(C)
SEI(C) ¢ 2x48mmx2
<
Linkage rod(A) | I 1mm
Approx.30mm mm
SEIR(AMI30mMm | W]
Q
o <O
Q)
S V
Q
] Linkage rod(B) +
Approx.38mm
2 SE1%(B)#038mm 19mm) vQmm
v
A
g ) 5 T
Linkage rod(C) Tt
Approx.67mm 48 38
R (C)ye7mm| | "
pa—|
3 A}
N’

Sticker position

SETRBNHRAG (I &
Approx.130mm Approx.130mm >
#7130mm #7130mm e 7@
\-0\\ \ ‘\ “(
) R
E//J ] \\
$y§§ paddle
X /? T
Flybar paddle
FER

Make sure both sides are equal in length.

BERBETEEmERENES -




50HB001

Socket collar screw
BEREANTEHERM
M3x20mm

~

Hex socket self tapping screw Washer

BOsEEg

Main drive gear
______ 11.5x ¢ 18x0.8mm
—————— @ Hoxe e
M3 Nut 1707
M3BE&EZIRIS
\ A — Main gear case
o B == — ZEEPIEE
One-way bearing HF 1216 e

HF1216E88 @l ( ¢ 12x ¢ 18x16mm)x1

Hex socket self tapping screw
MEEA7 R B IRHH
T3x7mm

Autorotation tail drive gear
Washer EREEFE

SN

ESIENEET) (9 11.5x ¢ 18x0.8mm)x1 180T {\pply grease
One-way bearing HF1216 © Z R (Hm)
HF 121628 % ~
Socket collar screw ¢ 12x ¢ 18x16mm @
BEEREBERHM3Ix20mm)x1 One-way bearing shaft
7Y BOWRE
~A ¢ 9x ¢ 12x34.75mm
M3 Nut
M3BHEEIRIEX1

50HB002 (rmtsism
Self tapping screw m
BRI BURR(T3X10mm)x6

M3 Specialty washer
M3UFBREE T)( o 3x ¢ Bx2mm)x18
Socket screw
BIEEA7 VEIRFH(M3x8mm)x2 @ H

N

M3 Specialty washer Bearing 680022 Bearing 6892Z
Socket screw M3EE &)( ¢ 3% ¢ 8BxTmm)x2 68007 Z81 % ( ¢ 10x ¢ 19x5mm)x2 6897 788 B( ¢ 9x ¢ 17x4mm)x 1
BIER7EBIRA(M3x10mm)x 12
. J
Main frame(L/R)1.5mm M3 Specialty washer Socket screw
Carbon fiber board. MIRHREED) ﬁ/ EEEAVRN=E] L
ZETRANRL SMEBTHIR. ¢ 3x o 8x2mm - M3x8mm

Ol

\ Upper bearing block(Mark A)
8 - =8 ARG ERE (RECA

Bearing 680022
(Inner diameter 10mm)

680077 &3 (A& 10mm) Canopy mounting bolt
Frame mounting bolt > HEEEETET
M3 Specialty washer 18581 o
MFIREE T -

Lower bearing block
(Mark B)
FHTEERE REB)

Socket_fcrew
BEN7 SR
M3x8mm

Socket screw
BRAT AR
M3x10mm

M3 Washer
M3ET)
¢ 3x ¢ 8x1Tmm

M3 Washer
M3ET

¢ 3x ¢ 8x1Tmm
Self tapping screw
BET-FERRHMH
T3x10mm

Self tapping screw
BRErFamRH
T3x10mm

Bearing 689227
(Inner diameter 9mm)
Canopy mounting bolt 6897 78R3 (REImm)

WEREE T

M3 Specialty washe!
MR ET)
¢ 3x ¢ 8x2mm

Bottom bracket

FRER
' , Apply a little amount of 743 thread

Self tapping screw
SRR A=
T3x10mm

lock when fixing a metal part.
RHRNRERTREHRRII MG




Assembly point:
First do not fully tighten the screws of main frames
and put three bearings through the main shaft to

check if the movements are smooth. The bottom
bracket must be firmly touched the level table top @
(glass surface); please keep the smooth movements
on main shaft and level bottom bracket, then slowly “‘E%

tighten the screws. This assembly can help for the

Main shaft
x|

Press two main frames equally.
@’/’/ TR T

power and flight performance.
HIIEES:

ARIEMETTE]E - WA

ES
TREVERIR - FERERLEIEKE
BERW  BRFIHEIREER
iR < 3 £ Glass surface

BETE

. ———— Main frame
F AR

90°

o pmm ©

Self tapping screw M3 Specialty washer
BE+FEBURH(T3x12mm)x12 MIUETREET)( ¢ 3x 0 Bx2Mm)x12
SN

50HB003 © [m i D

Socket screw M3 Nut Bearing 68422
EEA7UEIRM(M3x8mm)x3 H3PHRRIRIEX3 68427887 ( ¢ 4x ¢ Ox4mm)x2

PN .

Bearing 684ZZ

68477807
¢ 4X ¢ 9xdmm

EfFamia

Self tapping screw
BEHSEREH

T3x12mm M3 Specialty washer

M3FIRED)
¢ 3x ¢ 8x2mm

Tail boom case (Left)
EEBERE (D)

Socket screw
BERNEIRR
M3x8mm

Self tapping screw
BE+FalERM
T3x12mm

When tightening a linkage ball to a plastic
part, please tighten it firmly, but not over
tightened, or they will strip.
PREASHABZIEERIER  EERIRRE]
T MRRNENTESERES -

Tail drive gear assembly

Tail boom case (Right)
EEEEE (B

M3 Nut
MIBIRAIRIB




50HB004 (s m

Self tapping screw M3 Specialty washer
BB+ ERIRHA(TIXBmm)x6 M3STREET)( & 3X ¢ BXx2Mm)x8

© [

Socket screw
BRI AR (M3x6mm)xs

Battery mount
EHMEERE

M3 Specialty washer
MFIREET)

¢ 3x ¢ 8x2mm Socket screw

BEA AR
M3x6mm

Self tapping screw
BEFE-FEWRHM
T3x8mm

M3 Specialty washer
MR ED)
¢ 3x ¢ 8x2mm

Self tapping screw
BE+FERGEM X0
T3x8mm

Housing pin
EEETEEE S

M3 Specialty was
MR ED)
& 3X ¢ 8x2mm

Socket screw
ERERSAN=EL S
M3x6mm

Self tadoi qu;;1 %nount@
elf tapping screw IREEE
B TS CREEE
T3x8mm

10




e O W o | © |
Linkage ball A1 M4 Set screw Washer Bearing MR952Z22
BKEBAL (¢ 4.75x8.68mm)x9 MALE 35 9R (M4 x4mm)x 1 ET)( ¢ 5% ¢ 7x0.5mm)x2 MRO5Z 788 (¢ 5x ¢ 9x3mm)x4
Self tapping screw Socket screw M3 Specialty washer
B+ FEBIRA(TIX8mm)x2 BEEAEBEH(M3x6mm)x2 M34E TR EEB)( 0 3x ¢ 8x2mm)x2

-

Anti rotation bracket

| Aluminum collar CA‘ ‘

BERIERE Elevator lever

U ¢ 5x11x28mm B i . Socket screw

! Linkage ball A1 BEAN AR
BREBAL M3x6mm

o 4.75x8.68mm

! Linkage ball A1
i BREBAL
E ¢ 4.75x8.68mm

€
.

s} Linkage ball A1 i
BREBAL i
¢ 4.75x8.68mm 1

M4 Set screw
MALESEB YRR
M4x4mm

Aileron lever

THEHIES

Bearing MIR952Z
MRO5Z 78R A
® 5X ¢ 9x3mm

Washer
£g
& 5x ¢ 7x0.5mm

S:ontrgl shaft Self tapping screw

EE+FE IR

o 5x81mm T3x8mm

M3 Specialty washer
NI IRE T
® 3x ¢ 8Bx2mm

M3x6mm

The shaft groove
faces to this side.

IR E B AL A

i Please aim the set screw at the shaft groove.

‘ FRBRHBEEEERELMES -

M4 Set screw
M4 LSRR
M4x4mm




50HB005
© [ ——

Socket button head screw
HEBER7TRIRH(M3x12mm)x4

©) (]

M3 Set screw
M3LERIRAR(M3x4mm)x4

M3 Nut
N3BEERRIEXA

@ |

M3 Washer
M3EET)( ¢ 3x ¢ Bx1mm)x4

ing skid(whi : M3 Nut
3D landing skid(white) ut =
DR (BE) M3BLRZIRIE 5

M3 Set screw
M3 IR
M3x4mm

Standard landing skid(black)

TERR (BE)
Skid pipe end cap M3 Set
IS EREE et screw
== =714
M3x4mm

Landing skid nut
HyRE

M?g Washer
S M3EET)
> N ¢ 3x ¢ 8x1mm

&
i 2,
1

; Soclrfjt sc ~ a
\ BISRA7TE IR S
M3x12mm !/‘/
\\\ M3 Set screw
I M3LEER IR ;
L M3x4mm\ !

4

i}
|

CA

8

M3 Washer
3% O

1
& 3x ¢ 8x1Tmm
\.%

Antenna pipe
KiIRE
¢ 2x ¢ 4x500mm

Socket screw
BEEA7 AR
M3x12mm
Skid pipe
2= E
¢ 9x310mm

A 50HT001

Skid pipe end cap
Landing skid nut IR EIREE
fAlzeEE

12




5 0 H TO 0 2 Rudder servo mount
p— EaiRSEEEE
(rssttssseem

Self tapping screw
BTE+FSBURHR(T3x12mm)x2

M3 Washer
M3 )

M3 Washer o 3x ¢ 8xTmm
M3EET( 4 3x ¢ 8x1Imm)x2

50HT001

Tail control guide
EBEGISEER

Rudder servo bracket

AR

Self tapping screw
BB+ EBURM
T3x12mm

Please do not fix the screws
before assembling tail boom.

KEEEHRMELDLR

el |
4(1J’%§§:i k
> S< AR

N

Aim the opening of tail boom at the
convex of the case and insert.

BERE CMUBTEREOL - WBA -

Please insert the opening
of tail boom into the convex.
EEROSOEAR - FEA
BEBEFENA -

Tail hoom

. Check to rotate the belt 90
degrees when assembling.

. Belt tension: Recommend to
lightly tighten the drive belt
after assembling tail boom
to avoid vibration, belt friction
and rotation slip.

SR DR R A IREE00
ERBRE BRETHREET

SEBHF]B -

N

N

tail contol guides.
BREfEREERY
EFBENEREERE

(Use the strap to fix

Cut to trim the length by a knife.
IRIFBUIHEEEE -

13




S0HT003

© | o

Socket screw
BB ABIRE(M3Xx10mm)x3

i

M3 Nut
H3BHERIRIEH3

© |

Bearing MR105Z22
MR105Z7887%( & 5X ¢ 10x4mm)x2

Socket screw
BEATTERMK
M3x10mm

Tail case (R)

RARE (1) M3 Nut

M3BLEZIRIE

Bearing MR105ZZ
MR105Z 788 %
¢ 5x¢ 10x4mm

Tail rotor shaft assembly

=t ST

C{\UTI:(z)N

A%

=B

Please do not bend or scrape the
drive belt to reduce damage risk.

FONERBNEBRFLURERRER -

Tail case (L)

FEEEER (D)

50HT004

© [ — -

Socket collar screw
BERA7 BHERMR(M3x15mm)x2

© | [

Socket screw
BEERA7ERAR(M3x10mm)x2

]
M3 Nut
HITSERIRIEN2

Bearing MR8322
MR83ZZEM( & 3x & 8x3mm)x2

Bearing MR952Z7
MRZZ@E])@(( 5% ¢ 9x3mm)x2

M4 Set screw
WA LESRIRFR(MAxdmm)x1

Apply a little amount of T43 thread

, lock when fixing a metal part.
RMEMTR S WA EE AEET 43 RMEB)
3K Carbon fiber tail blade
Ko EieR
Socket collar screw
[EREESYR=ET ==
M3x15mm
M3 Nut .

M3E§Eﬂl§%$§\@ B 3‘ b

M4 Set screw

i
NALETRIR A
Mdx4mm \@\ Tail rotor hub
Eres 1 EE
¢ 11x26.6mm
|
1 Bearing MR9522
Tail rotor holder ®/MR95ZZ§EH7§K
=i L ® 5X & 9X3mm

i Socket collar screw

M3 Nut EEATEBERH
M3BIFRIRIE ‘ I /"ﬁ/M&‘l 5mm

\@«‘ N )l

Bearing MR83ZZ/® .

MRB3ZZ&M3
¢ 3% ¢ 8x3mm

Socket screw
BN HIRM
M3x10mm

3K Carbon fiber tail blade /

KRR

14




50HT005
©  (Dw

Linkage ball A1
IREBAL( ¢ 4.75%8.68mm)x1

© [ —mm

Socket collar screw
BITER/EEERH(M3x15mm)x1

@ U /A\CAUTION

Washer x B
F8)(¢ 3x 0 5.5¢0.5mm)x1 p. Aim tail rotor hub at the concave of tail rotor shaft and fix it,
please apply a little glue on the set screw.
5 0 H T 0 0 6 EAFETE A EE MM - AR CRIEMR LR -
Collar B
A2 TE LA
Already assembled by factory, Collar screw %%ﬁ?ﬁgﬁlﬁf

(D:- please note to check again. BERS
Collar screw SRR - BHEUSIBIES - M2x8mm

ERAH(M2x8mm)x4

Collar A

RE2EIAEA (¢ 2x ¢ 3x4.Tmm)x2
Collar B x T - = .
EEFTEHER (o 2x ¢ 3x3mm)x2 ) |

Tail pitch assembly
=ik Seaali|

Collar A
EERHREA
& 2X ¢ 3x4.1mm

M4 Set screw
MA LSRR AR
M4x4mm

Already assembled by factory, %;‘%ﬁ:é;f’;%
please note to check again. I Washer - T
SRS > ERULBITHER ¢ | @ o) Collar screw

EEIZHR
¢ 3x ¢ 5.5x0.5mm M2x8mm

Tail rotor control arm

RlRRILHIE

Linkage ball A1
IREEAL
¢ 4.75x8.68mm

ACAUTION
= B Socket collar screw
BEREEEFRM

When tightening a linkage ball to a plastic part, please note to use a little M3x15mm
CA glue and tighten it firmly, but not over tightened, or they will strip.
%ﬁgggggg-ﬁ%w&% EROECABISEE R HERANT - MBRKEEN
9ges Y

Tail pitch assembly
EresEHla




S0HTO007 ‘ 50HT008
@ [Dll-lm.ll @ H Sepping screw

ETRPY TR AH(M3x26mm)x2 M3 Washer BT+ FEIBRAH (T 2mm)x2

[IDHHHIHHm M3EES)( ¢ 3% ¢ 8x1mm)x4 ﬂDIllmlm

Self tapping scre Self tapping screw
I rew BERE+FTERIRM(T3x10 2
B+ TERA(TIx 14mm)x2 BT SR 1 ommix

M3 Nut M3 Washer
M3PHEL0RIEX2 M3ZED( » 3x ¢ BxTmm)x4

Tail boom brace

EEER
CA
)
CA
AC%UT'ON ~( Tail boom brace end
; (& ESERER

Apply some glue on tail boom brace ends to avoid
vibration. When gluing, note the two ends must
be parallel to each other, or they can't be fixed flat.
EEREEIE - MRTCE - O8N Es - T
?if;"?&,ﬁ\au?ﬁ}%ﬁwiﬁmj » SRIEEEAFROHEHE
V% 7 o

Self tapping screw

BE-FEBURM

T3x14mm
Horizontal stabilizer
o KPR

M3 Washer
M3EF)
® 3x ¢ 8x1Tmm

Tail boom brace end

ESTBAER

{ Stabilizer belt (Upper)
| KTREEE (D)

M3 Washer
M3EET)
¢ 3x ¢ 8x1Tmm

| Stabilizer belt (Lower)
| KEREEE (P

Self tapping screw Tail boom brace

: BRI FORRN 2 EESER
12mm ® §=x465}n?;1

O

M3 Nut
M3BLEAIRIE

Vertical stabilizer
L

Tail boom brace end
aemasher gz

¢ 3x ¢ 8x1mm

M3 Washer "
Self tapping screw
BB+ EIRM
T3x10mm

Socket screw
BEEANT AR
M3x26mm

16




50HZ007
@  (Jmmmmm

Self tapping screw /::
BHRE+FERURM(T3x14mm)x16 ! Tl

Socket screw
EEER AR
M4x25mm

M3 Washer
MIZET)( ¢ 3x ¢ 8xTmm)x16 RN,

Socket screw
BEATBIRHRM3X10mm)x2

Separate purchasing
SiE

M4 Nut

M3
Washer MARSRRIRIE

L M3EES)( ¢ 3x ¢ 8BxTMmM)x2

For motor fixing

BEETIRM M3x10mm

M3EES)
o 3x ¢ 8x1Tmm

M3 Specialty washer
MIRFTRET
® 3x ¢ 8x2mm

Self tapping screw
BE+FERIRM
T3x8mm

50HB004

Motor pinion gear 10T
10TREER

M4 Set screw
: i MAL RO
: M%or LIS \‘/ M4x4mm
1620KV i When fixing the screw of pinion gear, please aim at

the fixing point on motor shaft.

EERRMEERE - FHESELNETE -

Operating Voltage/[F A &: :
DC 22.2V 6S 4000~5000mAh/16C Li-poly Battery

Socket screw

BIEAN7 R

50HH001

Servo installation
BiResEsE

50HZ007

For two Aileron servos

AlleronmzRiE RS
Aileron servo platex4

o

AileronfEliRR BRI x4

M3 Washer

M3EF

¢ 3x o 8x1Tmm

Self tapping screw
BE+FEIRH
T3x14mm

STD Servo
RAEE AR 25




Suggested fixing hole for

6S2P battery approx.4200mAbh .
6S2PHIA200mAN R R B ES TS -
Battery mount hole for

adjusting the center of gravity.
BILBE  BHEEEL M3 Nut
MIBREIRIE

mwmm,zmé Servo(The other side)

el mmmmw [FIRsE (2—AD
1 Gyro

O ~p PEIRiE

Hook&Loop
fastening mmum
BRI

DX Te—(]
o o @ oo _

O

05 O 19 ©) - @)

v @ @
. @ BEC Battery Q-'.@

BECES

\

Tail servo

Receiver  /EACiIAES
G

iR

& @ _
) VA
E__lu_ Battery tape fixing hole mﬂo_amﬂhuo__mq screw
[ BHREETI mwww%:/mmmwﬁm% Main drive gear set ©
& Motor TR @

imo

|

/

Battery fixing hole for side hang.

R

o AR\ BREER
HITEC - FUTABA 6CH receiver wiring JR 7CH receiver wiring
2 HITEC.FUTABA 6CHEEINBMIEIR T RE R ICHEMSB BRTE Standard equipment for combo version
o Aileron a ; b Throttle ERRIRERKE
— Vi alkE] 1 Stand i for combo version BP9
- CH1 ERREERE CcHi
A A CH1
R W_M\ﬂoq >__oqm__ CH2
AT Ih/ER i
| i X 6 channel o2 Pt
(2] Throttle e -mmmmﬂﬁwﬁ% Elevator aUX
A AUX 1
|U._ P & e/ oS AUX 2
7 channel
-t receiver
Rudd g
= x cha (CHS5) chid (CH7)
w S Pitch REARHN Pitch -
= -— 20 105 \ . e \ Vol ;
P o m 5 Voitage step down for tail servo 5.1 volts. oltage step down for tail servo 5.1 volis.
— " g 0D
- m S E - 6-Channel Receiver is adequate for the requirements of the T-REX heli. 7-Channel Receiver is adequate for the requirements of the T-REX heli.
S e You will need the following channels at a minimum: Throttle, Rudder, You will need the following channels at a minimum: Throttle, Rudder,
& L2

L H m W — 3 m Elevator, Aileron, and especially Pitch(CH6) and Gyro(CH5) controls. Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.

. o Q .@. o [ TEMERIENEE D BRI - RECERESEASEE TR » B SIH - 79088 - FHERE - CEFHENEE BB T-REGELE R MOEETR - 0 3BT - SN - FHIEFME
0 0N Qo /52 FIBFEASEN - o LIRS REEE AEARRIICIRE CH) B29REE CHE) - FBEZEAEN - MO EEEREREASTIROIEERE AUX 2) BAORES AUX 1) -




50HZ005

Fiberglass Canopy
e Sx1

50HZ005

Canopy nut
BESEEEX2

Antenna pipe
RiRE

7.SERVO AND LINKAGE ROD SETTING {32364

1B AR ER A

ey,

Linkage rod(B)
Approx.38mmx2
SEIR(B)#I38mmx2

| 19mm

>
9mm

Rudder control rod

= el
\ o
) | —
)/ L/ Oin

Tail servo

FEfTAR 23

Linkage rod(A)
Approx.30mmx2
SBIR(AI30mMmx2
-———

11mm |

Linkage rod(C)
Approx.67mmx2
SER(C)HI67mmx2

48mm '

38mm

Linkage rod(D)
Approx.58.5mmx3
SER(D)H958.5mmx3

39.5mm ’ ‘

- I e i 2 = |

29.5mm

Linkage rod(E)
Approx.51mmx4
ER(E)#I51mmx4

] ’ 32mm

NER Y Ny
Tail servo horn | ¢ 9
ERiREE . —) \
A
fomm)] —
DT fa—}




To set this option is to turn on the transmitter and connect to BEC power.

IR e A 2FIE R - & CBECEIRENTETHRIF -

............ ey, 1 . N

i " . Bitehs ; a . Positions of CH2 - CH6 are exchangeable, After assembling
Aileron:CH2|: Pitch:CH6 | Kic e N

aEco | ﬁ!g‘é:CHﬁ : Pz !_-9 as photo (Note:Set the transmitter under CCPM 120 degrees

Pitch:CHS6 | Aiteron:CH2
URRE:CHE | BY88:CH2 - -

Elevator:CH3
FHERE : CH3

IR Transmitter/Servo Linkage rod(A) - -
: = Approx.28mmx2 Please cut 1mm from each ball link.
IREE R RIRERAR siA28mme /|1 ([ T50) see.cut e from each b

mode), pull throttle stick (pitch) upward. If one swashplate
servo (or two servos) moves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CHS on
the transmitter to make them move upward. When the actions
of Aileron and elevator are opposite, adjust travel values of
SWASH CH2 andCH3.

CH - CHOTEIRERE - (KBS CER  BIPERARELCCPH 120%
FEIETY - RHPYIERR Pitch) F L - & +FRERBEEIE
T2k - SEanRRIETRetn0 S BERARE (REY) (BAARERE L - E3ERIR
BEHE Mk 53k 7228 SWASH CHp TJI2EMIEEB @ {PEIR
23 AT LR BERpIR B FAE RN - [EtRAZE SWASH CH2 - CH3
ITREEIFEE -

FUTABA/HITEC Transmitter/Servo
FUTABA/HITECEBIZZE ¥ FREIAR2BRA R

Approx.28mm

Aileron:CH1|; Pitch:CH6 .
BIRON | 8%:06

Pitch:CH6 | - Aileron:CH1:
g:Cio || BM:CHL

Elevator:C

FHEHE:CH2

Linkage rod(A)

SERR(AMI28mmx2
—————————

Please cut 1mm from each ball link.

FAG R HI B IR RS kRl

X2

NiTe)

Positions of CH2 - CH6 are exchangeable, After assembling
as photo (Note:Set the transmitter under CCPM 120 degrees
mode), pull throttle stick (pitch) upward. If one swashplate
servo (or two servos) moves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward. If three servo
move downward, adjust the travel value (+-) of SWASH CH6 on
the transmitter to make them move upward. When the actions
of Aileron and elevator are opposite, adjust travel values of
SWASH CH2 andCH3.

CH2 ~ CHOT B IRECE - IKBIERSE CER BERSRARERICCPH 120+
FAAETY) - RUEPIRIE (Pitcn) L &1+ FREIREE HENE
[es » YRR IRRE 0 agRhR (REV) PRIARSRE L » S3ERIR
SSEIHE T » AT EEes SWASH CHb T2 B/ IFS1E » {PEIR
S EFHE L8| B Mei R B FAER S - ERFAZE SWASH CH2 - CH3
TIEEIFSE -

H2

9.ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING fg

(/A

BREEREDUHRTERE AUGCN

Recommend to choose Head Lock type for Gyro and turn off Revolution mixing(RVMX) mode on the transmitter, then set the
gain switch on the transmitter and the gyro to Head lock mode. The gain setting is about 70%, and after transmitter setting,
connect to BEC power to work on tail neutral setting. Note: When turn on BEC power, please do not touch tail rudder stick
and the helicopter. Then wait for 3 seconds, make tail servo arm and tail servo at a right angle(90 degrees), tail pitch assembly
must be correctly fixed about in the middle of the travel of tail rotor shaft for standard neutral setting.

.y

EIREEE > 2RBRAMTICERE - AR5 NIRIRE
EH 70% 4 > BB oA iR 1 PRECEINE)
FWEREHEREORETLEQREN )i lpE|

sncosE

o AE 583

i

AIEEER

FARAR MR
7 BIODEJEPIIERE - T8

WG e FORERMECREBUEHMTEEL - /K
TR S EEBECEIRIT A7) IR ED E v IE AR OUGl A8 -
EOPEUE  MAREERURRE -

ERmiT

[ TAIL NEUTRAL SETTING BI85 |

After setting Head Lock mode, correct setting position of tail servo and tail
pitch assembly is as photo. If the tail pitch assembly is not at the neutral
position, please adjust the length of rudder control rod to trim.

FEREHEREQIRSBAEE PILchPEAERBELUE - BR PitchiEfIERED
FHEAZRERHNSRORERELE -

EPitchiehifagEh

|

o

=

I

Middle tail {
pitch assembly.

Tail servo horn

Tail case set
EEEmia

1 HEAD LOCK DIRECTION SETTING OF GYRO [PARZEMTTOHE

To check the head lock direction of gyro is to move the tail
counterclockwise and the tail servo horn will be trimmed
clockwise. If it trims in the reverse direction, please switch
the gyro to"REVERSE".

FEIRBRBELOESE STEERNGIERD  EQRBEIBEE
BIE » RAONEDRBRE L HERD HAELE -

Tail moving direction

ERETIE Trim direction for

tail servo horn.
ERRBEESD




10.PITCH AND THROTTLE SETTING X[psR2PEE35HPYsS

STE

AUGN l//

GENERAL FLIGHT —&R{TER

+9°‘\‘

GENERAL FLIGHT
—RRTER

Stick position at low/T hrot'tle 100%/Pitch-9’
FEARER/SAPY100%/Pitch-¢°

1.Pitch range: Approx. 24 degrees.

2.If the pitch is set too high, it will result in shorter fight duration
and poor motor performance.

3.Setting the throttle to provide a higher speed is preferable to
increasing the pitch too high.

1 YREE (Pitch) ‘f@fﬁi‘fﬂ 24
2 AXRIREBIE - SEMENHERITIERRIE -

3. @D&%L@Z%E RAERET  BIMREREAN

BRE -

Throttle Pitch Current(approx.) RPM(approx.)
peil YRER TR ED BE ()
5 100‘{“(%0/3%%’“" +9 58A 1900
4 85%
i 65%Hovering o
Stick position at high/Throttle100%/Pitch + & 3 U +4~+5 18A 1650
EBARSR/MPY100%/Pitch+d
2 40%
e 0% Low speed o o
+4°..+5°f 1 OHESR 0~-2 0 0
100%
85% e /
- 40% | (
Stick position at Hoverlng/‘l’hrottle 65%~70%/ Pitch+4~+5
ARSI/ SBPI65%-70%/ P itch+4~+5" |
| | .
1 2 3 4 5
Throttle Curve(Hovering Fight)
MR IUBPIEDIR
Pitch and Rotation Speed PitchBiEEiEEgE |
TIP:It is recommended to use a lower pitch
setting when using higher RPM\Head speed.
Stick . o /Th He OW/PR ho 5 This will allow for better power.
ick position at low/Throttle 0%/PitchO~- BEER: Zz[]%@ﬁﬁﬁfé‘,—i?%u%é@m_é
EARKE BPIOR/P Ttend--2 BEiE Pitch - ESBRIEE IREE
g
3D FLIGHT 3D RITHE | IDLE 1:SPORT FLIGHT |
Throttle Pitch Current(approx.) RPM(approx.)
SEBF9 YRIE TG R D
5 100% +9° 58A 1900
4 75%
3 70% +4~+5° 21A 1750
2 75%
1 80% -5° 26A 1850
100%
Stick position at h|gh/ThrottIe100‘7/P|tch+9
EIREIR/HAP9100%/Pitch+Q
| \ i
1 2 3 4 5
Throttle Curve(Simple Aerobatic Flight)
EORITRIVHPIER
| IDLE 2:3D FLIGHT |
Throttle Pitch Current{approx.) RPM(approx.)
SEFY 1R86 T G X ()
5 'o%%%gh +9° 57A 1900
3 853’5%‘“6 o 25A 1980
2 100 e o 28A 2030
1 1% g 58A 1900
100% ==

85%

1 2 3 4 5
Throttle Curve(3D Flight)
SRRITRIUHPIEHR

21




P~

11.FLIGHT ADJUSTMENT AND SETTING R{TE){EEEARE

(/4

PLEASE PRACTICE SIMULATION FLIGHT BEFORE REAL FLYING R{TRIs5E SIS IR

Do a simulation flight until you familiarize your fingers with the movements of the

rudders, and keep practicing until the fingers move naturally.

1. Place the helicopter in a clear open field ( Make sure the power OFF ) and the
tail of helicopter point to yourself.

2, Practice to operate the throttle stick(as below illustration) and repeat practicing
"Throttle high/low", "Aileron left/right", "Rudder left/right", and "Elevator up/down".

3.The simulation flight practice is very important, please keep practicing until the
fingers move naturally when you hear operation orders being call out.

4.Another safe and effective practice method is to use the transmitter flying on the
computer through simulator software sold on the market.

BERERESRSHIFNRTSNE - BRASRITHECETERRTNRS - 1L RENEE

v BEIFIS O NRIEHI S EEER IE) ©

1. B AN RIERIM S (EREIRDRIED) - ﬂtﬂg}\_ﬂ%ﬁﬂ%%ﬁﬁg_@ g
2 IRBIEELRIBATER (SEWEHIRIEO AW TE) - IIRERBHPIS/E - BIBE/6 -
ﬂﬁ%ﬂbﬁﬂ{ﬁ&fi@ﬂﬁ&/ﬁ}%ﬁ I\ °
3. RERONRBHEER » FECMBBETERER » FiEaE EFoE &vi}ﬁﬂﬁﬂ
4. AA—BEREH - E‘ﬁ@ﬂﬂ‘@%‘ﬁ‘t MEEBHER %B@’fﬁﬁﬁ » LUBIRRR T S C R
|17 > AESTETSORVIRE -
. 1-1 Brake Disable = 3-2 Battery Protection(Middle) 5-3 Throttle response (Quick)
ESC setting (RCE-BL75G): 1.1 mxas 3-2 BMBEIRE 5-3 SHPIRERE
RRGEEE: 2-2 Mid timing 4-2 Helicopter 1
2-2 R 4-2 BFHEEN]

Hustration87

Move left
T

Rotate left
THE

Move right
Fat:4

Rotate right
¥

<=

Fly forward
BUE

V'

Forward rotate
RUEH

>

Fly backward

backward rotate
B8

Descent
TR

Turn right
Glie

Turn left
e

| Rudder 75 |

22




FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS 712R{THZETE “When arriving at the flying field.
* BEGERITR
/A\CAUTION
B

©Check if the screws are firmly tightened.
©Check if the transmitter and receivers are fully charged.

OBXERIFMESEHE"?
O#BFIBNENBBNESE -

CAUTION o S R E GG o K i Qi A NP i i
Q 0
P =

If there are other radio control aircraft at the field, make sure to check their frequencies and tell them what frequency you are using.

Frequency interference can cause your model, or other models to crash and mcrease the risk of danger.
BERTIZEEMERRE - SSERMMaEE TS R PR EFE B FRESESE - 1DV B R Bl T B S BB ALA B RS -

STARTING AND STOPPING THE MOTOR &8)70{510 %2 ode 2]

First check to make sure no one else is operating on the same

frequency. Then place the throttle stick at lowest position and AC{\EUTQN
turn on the transmitter. -
RN S EHABRSARMEM » SRETIRSI51R 5 hPsE Check if the throttle stick is set at the lowest position.
RS - EREPIEIT S RIEIE -
Y Check the movement. ©Are the rudders moving according to the controls?
* ENIEREER ©Follow the transmitter's instruction manual to do a range test.

On O ESES RN 0EE ?
ORIBBH BRI ETIROAR -

ON! Step1 ON! Step2 ON! Step3 OFF! Step4
First turn on the transmitter. Next turn on the BEC of the receirer . Connect to the battery Reverse the abovg orders to turn off.
Vol ik AR BN EBECEIR BECEeNER B BRI A CIURFEERNT -

Main rotor adjustments TiFRess e R
&CI:\EUT%)N

Tracking adjustment is very dangerous, so please keep away from the helicopter at a distance of at least 10m.
PENPIEETIE » BEREHERER D10 REIEERE -

1.Before adjusting, apply a red piece of tape on one blade, or paint a red stripe with a marker or paint to identify on blade.
2.Raise the throttle stick slowly and stop just before the helicopter lifts-off ground. Look at the spinning
blades from the side of the helicopter.
3.Look at the path of the rotor carefully. If the two blades rotate in the same path, it does not need to adjustment. If one blade
is higher or lower than the other blade, adjust the tracking immediately.
4.Linkage rod (A): Regular pitch trim (For large variations). Linkage rod (C): Slight pitch trim (For slight variations).
1. BEAIAEED—S TN RIRA FEEACNAGRNE CEEIN - HIEEEFRNE -
2. B ER B ERR S BE LT REEEEL - ERERSEETIeEES) -

3 GlB=rrEng (Glnms IR S RN - ARBSHE o SIS — T RRERNREEET SR QB AILATINBEND -
45812 () R—RIRIEFHE ERBEARER) - &% O RIRBMNPHE GREMBERBER) -

A.When rotating, the blade with higher path means the pitch too big. Please lengthen pitch linkage rod (A) for regular trim or
shorten linkage rod (C) for slight pitch trim.

B.When rotating, the blade with lower path means the pitch too small. Please shorten pitch linkage rod (A) for regular trim or
lengthen linkage rod (C) for slight pitch trim.

A. JEREE TSI TIER R TIRE PITCH) BX - BRERER (A) B AREE /] BREEMEET - ﬁ%ﬁﬂﬁﬁ OEIE -
B. e @ RRIEIPOF e R ngER PITCH B/ - BFRFLER W) B1E - ARE 2/ IREMEN » FERER OBLE -

TION
E A
Incorrect tracking may cause vibrations. Please repeat adjusting the tracking
to make sure the rotor is correctly aligned. After tracking adjustment, please

check the pitch angle is approx +4~5° when hovering. B

FIEELERN S EIES) - FAEEEREN - (CIRBNIHEE L -
LSRRI - EHE— "FP]tCh%F‘ B RIS R AKI+4-5"

x

Color mark B2 e

@




FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #)2R/THREBERTE

A\ CAUTION
F B

©Make sure that no one or obstructions in the vicinity.
©You must first practice hovering for flying safety.

©Please stand approximately 10m diagonally
behind the helicopter.

This is a basic flight action. (Hovering means keeping 2 , =E = 4 =T
the helicopter in mid air in a fixed position) OmEs °E?5EE;*%E_{§EIOAR_ - -
OTERALTE RS ARIEERY) o _ - Beginner may install a training landing
OB RITRE » MINBRBENR - SSERTHENER gear to avoid any crash caused by
(ElefEEFHEFEEZPREEEMNE - offset effect while landing.
LB BT IMZE T 2R eae

S A e e A oL R
HEe -

©When the helicopter begins to lift-off the ground,
slowly reduce the throttle to bring the helicopter
back down. Keep practicing this action until you
control the throttle smoothly.

OEEFEFIcHI » RISREHPIBRME T - ,
E?ﬁ;ﬁ%ﬁ%ﬂ%&?ﬁi@ﬁtﬂ%ﬂTB&EEUW%@;E PYIEHIE

0y &
1.Raise the throttle stick slowly. \‘ y 4 ﬂ
2.Move the helicopter in any direction back, forward,
left and right, slowly move the aileron and elevator
sticks in the opposite direction to fly back to its
original position.

| IBIBFHDBRIEIS - @ ‘ {
2 BERMIST BEE O O/ 0 - @IENED / ‘\
BEEE A REeEE S ORI R RIS -

©If the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position diagonally behind
the helicopter 10m and continue practicing.

©If the helicopter flies too far away from you, please land the helicopter and move your position behind 10m and continue practicing.

OEBEAERBIRLE - BROOPIIBE RS - ARBEHESCHUBERESMIIERTSI0ARERIBRS -

OBRWEFHARBHIAER » BEFERE > WIBRRE 0N BHRIEHRE -

STEP 3 RUDDER CONTROL PRACTICING F5EfviR{F#ER

1.Slowly raise the throttle stick.

2.Move the nose of the helicopter to right or ieft, and then slowly
move the rudder stick in the opposite direction to fly back to its
original position.

11818 T 2IPIIER - o ,

2. HEFEMEBERETNE  ARIBEROBESORERLFERERD
e =

STEP 4 s /\

After you are familiar with all actions from Step1 to 3, draw a circle on /
the ground and practice within the circle to increase your accuracy. /
ERES stepl-3 EMERME S - Tit FEBBEWESBBEBENHENRBR {
& 17 » BUGIIRIRIRREEE - \

Narrow the circle
©@You can draw a smaller circle when you get more familiar with the actions. N s, BIEE

OEIMENBERIFINE - FIUBE)NBE - L

i STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE @@ sl safiERETe

After you are familiar with Step1 to 4, stand at side of the helicopter and continue practicing Step1 to 4.
Then repeat the Step1 to 4 by standing right in front of the helicopter.
SIRBSstepl ~4BIFATE - IWIHYEFEAE TEERZstepl -4 - 2% ITTTEFBMEGCEEESTHE -

e ——




ADJUSTMENT OF EACH TRIM R{TENEMT

Slowly raise the throttle stick and just as the helicopter lift-off the ground, you can use the trim to correct the action if the
helicopter leans in a different direction. )
IBIEAHIEBPIIER - EERMEBIRBRILER - BEESMEDTESG - TERHEDISESIE -

1.Adjustment of rudder trim BRSO
Just before the helicopter lift-off, the nose
lean left/right...
When leans right, adjust the trim to left side.
When leans left, adjust the trim to right side.
TESE TSR - WENT/EH0RS. .
Q6EEE  HADTHE -
B RBE » MBEOGHE -

2.Adjustment of elevator trim FEAF R
Just before the helicopter lift-off, the nose
lean forward/backward...

When leans forward, adjust the trim down.

Sy
27 e ,

When leans backward, adjust the trim up. I
TEFHICRMZER - HEPp/EaaRE. .. Forward B"?ﬁ"%‘""
ORRESE M0 TS - B
BERRET > MIEQ CHAZ -
3.Adjustment of Aileron trim =523/
Just before the helicopter lift-off, the body
lean left/right...
When leans right, adjust the trim to left side. - —
When leans left, adjust the trim to right side. Left Right
EESHRIERBIER - #EHEEHORE. = o8
BEREE @ MREQEHE &= o
BZERIEE - MBOOBE - Lort gt gt migh
TROUBLE SHOOTING DURING FLIGHT (@ HEaRITHORR
Situation Cause Way to deal
AR5 R&E
Out of tracking Adjustment of pitch rod has not A:iust the length 0: :inkage rod(A)ﬁglegular trim
Blade Trackin g been done. f\ just g1e length of linkage rod(C)—Slight trim
WETE LI R EBR T e
Low rotation of the rotor * Pitch of main blade is high. * Lower the pitch about 4~5 during hovering(The
FTRREBRIRIE * ERBIPITCHRS rotation should be about 1,600rpm during hovering).
* Throttle curve is too low during * FEHEP 1LChiBEEP 1tch#4-5 (B HEEF = HE 2R T8 /31 1600RPM)
hovering. % Heighten the throttle curve during hovering.
. . * (S HERSHP A IRBIE * B F Rt HPIahiR
During Hovering
E; High rotation _(_)f the rotor * Pitch of main blade is low. % Adjust the pitch rod (A)> (The rotation should be
TRREEERS * ERRBHIPITCHRIE about 1,600rpm during hovering).
* Throttle curve is too high during * FHEEIER (A) (BHRRSEARE TR 1600RPM)
hovering. * Lower the throttle curve during hovering.
* (EieESHP IR ES * SHHE(F HERS P iR
The tail leans to one side during * Failure setting of tail neutral point. | % Reset tail neutral point.
hovering, or when trim the rudder and | X EPIIERERE K EREDIIE
return to the neutral, the tail lags and *T'_I‘\e sensitivity of the gyro is low. *Increase the sensitivity.
cannot stay in a control position. *EREHRERE *BIIREE
ERIBEROE -8R  JRHHOR
WSS R66s - ERETIE @ HiA
sensitivity of BRI L -
the gyro
PRIRIGBRREL
The tail wags left and right during flight | The sensitivity of the gyro is high. Decrease the sensitivity.
at hovering or full speed. fRIREERERS [FHERE
FRATHPIFRELTGROEE -

% If the problem is still there even after tried above, stop flying and contact with your seller.
KMIEMTTL R » (DARFUERER - BE LRI ORI EREH -

25




12.PART NAMES AND OPTIONAL PART LIST SfiB42HEMREEHREE AULIGN I//

@ Optional part
SRR

@3 thi?:r’\al part
%ﬁguu

26




H60001 Thrust Bearing /1 3Bl & 1
50H009 Thrust bearing IEHEEh A ¢ 6X ¢ 14x5mm 2
2 50H008 Washer =5 ¢ 10.25x ¢ 14x0.8mm | 2
H60002 Bearing /i MR14871 1
3 50HMR148ZZ2 Bearing MR1482Z MR1487 &7 ¢ 8x ¢ 14x4mm 4
H60003 Main Rotor Holder /e 3R EH 1
4 50H002 Main rotor holder FHeB R 2
5 50H145 Linkage ball B1 IREEBL | 04.75x12.59mm 2
6 T64025 Socket collar screw BIEEAR VR EIR M4x25mm 2
7 N10040-4 M4 Nut MABORAGRIE M4 2
H60004 Metal Main Rotor Housing,/ =B It REEREE 1
8 50H001 Metal main rotor housing BT eREERE 1
9 50H005 Damper rubber-black 80° BEEFERE-280° | $8.1x¢13.1x3.2mm | 4
9-1 | 50H168 Damper rubber-gray 70° EEEERE- W0 | ¢81x013.1x32mm | 4
10 50H006 Spacer BHESB ¢ 8x ¢ 11.5x1.3mm 2
11 | 50H136 Pin EAHEHE | o 2x32mm 2
12 T63022 Socket collar screw BEANBWERM | M3x22mm 1
13 N10030 M3 Nut M3FHFRIRIE | M3 I i
H60005 Metal Head Stopper - IERIETI B &2 1 Option Parts
14 | 50H164 Metal head stopper SEREEIn 1 JI
15 ‘ 163010 Socket screw BN B | M3x10mm 1
H60006 Feathering Shaft ~{&#f 1
16 50H003 Feathering shaft fadh ¢ 6x ¢ 8x93.2mm 2
17 50H010 Washer REED o 4x ¢ 12x1mm 2
18 T64008 Socket screw BB EEM | M4x8mm 2
H60007 SF Mixing Arm /SFiZHIiE® 1
19 | 50H025 SF Mixing arm SFiigeE 5
20 50H6832Z Bearing 6832Z 6837 785 ¢ 3x ¢ 7x3mm 4
21 50H024 Collar BEWMAEREE | ¢3x04.9x1.5mm 2
22 50H022 Washer #=g ¢ 3x ¢ 5.5x0.3mm 2
23 $23014-1 Self tapping screw BE+ZEWIRHM T3x14mm 2
24 50H144 Linkage ball A1 IREEAL ¢ 4.75x ¢ 8.68mm 2
25 50H145 Linkage ball B1 IREER1 ¢ 4.75x ¢ 12.59mm 2
H60008 Metal SF Mixing Arm /I SF R BlE R e s Option Parts
26 | B5OH162 Metal SF mixing arm SESFThEE 2
23 523014-1 B =8 NS T3x14mm 2
26-1 | 50HO1 0475x0868mm | 2
| 26-2 | 50H043 $4.75x09

H60009 Flybar Seesaw Holder /&8 EEREH

1
27 50H016 Flybar seesaw holder TEHRETEE 1
28 | 50H6232Z Bearing 62322 62377873 | ¢ 3x o 10x4mm 2
29 50HMR74ZZ Bearing MR742Z MR747 7807 ¢ 4X ¢ 7x2.5mm 2
30 | 50H119 M3 collar screw MIEEEHERAR | M3x11.65mm 2
H60010 Metal Flybar Control Arm,/ S FRRE IR & 1
31 50H020 Metal flybar control arm BT ERTHE 2
32 | 50H018 Flybar control rod EEBIRAEHIRIE | ¢3.4x74.1mm 2
33 T63005 Socket screw BER AR M3x5mm 4
34 | T74004 M4 Set screw MALCIRURAR | Mdxdmm 2
H60011 Flybar Paddle /i iRi8 1
35 | 50H029 Flybar paddle bve 2
36 173004 M3 Set screw M3LERIEHR | M3x4mm 2
37 D03844 Sticker JEEEREAHE 218
H60012 Flybar Rod /i 18 1
38 | 50H028 Flybar rod TAEBIZ | ¢ 3x400mm 2
Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.
FRPEANNME - BRREHRR ABTPEHRSE - AN THRNEULEIRZ
RKEYPEE  WRETEENEES » RUBHUED » FEUHBERE -

27



28




H60013 Main Shaft, /&l 1
39 50H047 Main shaft il | ¢10x201x29.3mm | 2
40 T63020 Socket collar screw BER/VEIHEREMS | M3x20mm 1
41 N10030 M3 Nut M3BRAIRIE | M3 1
42 50H045 Lock collar FEETEER ¢ 10x ¢ 16x6mm 1
43 T74004 M4 Set screw MALERERAR | MAxdmm 2
H60014 Washout Control Arm /{28 iTHIZBE 1
44 50H031 Washout control arm B BRIRE IR E 2
45 50H035 Radius arm RadiusiEtg 2
46 50H126 Collar RadjusERHIEBINE | ¢2x93x5.1mm 2
47 50H022 Washer o ¢ 3X 9 5.5x0.3mm 2
48 50H6832Z Bearing 68322 683778 | o 3x ¢ 7x3mm 4
49 50H024 Collar EENFEE ¢ 3x$4.9x1.5mm 2
50 T12012-2 Collar Screw EEWRER | M2x12mm 2
51 50H145 _ Linkage ball B1 EREEB1 04.75x¢ 12.59mm 2
H60015 Metal Washout Base /BB = 1
52 763012 Socket screw BERBIRM | M3x12mm 2
53 50H147 Metal washout base B0 1
H60016 Metal Washout Control Arm /S BOIREHIER 1 Option Parts
54 | 50H161 Metal washout control arm SEOREHES 2
54-1 1 50H043 Linkage ball B kel ©4.75%9.59mm 2
45 | 50H035 Radius arm Radiusieig 2
46 50H126 Collar RadiusPRlIEEIE | ¢2x03x5.1mm 2
47 50H022 Washer HE | 03%x05.5x0.3mm 2
48 50H683227 Bearing 68322 683778 % 3% Tx3mm 4
49 | 50H024 Collar BEROEEE | 03x04.9x1.5mm 2
50 | T12012-2 Collar Screw BERM | M2x12mm 2
H60017 CCPM Metal Swashplate /B CCPM+ R4 1
55 H60017-A CCPM Metal Swashplate EECCPM-SPAR1R 1
56 50H041 Long linkage ball B RIREE ©4.75%x24.59mm 1
57 50H043 Linkage ball B TREEB ©4.75x9.59mm 6
H60018 One-way Bearing Shaft,/ Ea [ S 1
58 50B048 One-way bearing shaft BOHRE  9x ¢ 12x34.55mm | 1
59 50B050 Washer BEO#FRED ¢ 11.5x¢ 18x0.5mm | 1
H60019 Main Drive Gear 1707,/ 1707 X aiR 1
60 50B158 Main drive gear(170T) FeEsl (1701 2
H60020 Autorotation Tail Drive Gear /[ RERB) X &5 1
61 50B054 Autorotation tail drive gear EEETE 2
H60021 One-way Bearing B [ 1
62 50B049 One-way bearing HF1216 BHEIBRHF1216 | ¢ 12x¢ 18x16mm 1
H60022 Main Gear Case /X gichi\EE 1
63 50B051 Main gear case FEFAINNEE 1
64 $83007 Hex socket salf tapping screw [MEEARBEBURE | T3x7mm 5

29







H60023 Control Shaft EEHE 1
65 50B070 Control shaft SEEMR | ¢ 5x81mm 2
66 T63006 Socket screw BEABIREH | M3x6mm 2
H60024 Elevator Lever /#1518 1
67 50B068 Elevator lever BIRHIE 1
68 T74004 M4 Set screw MALEFRIRH%R | Md4x4mm 1
69 50H144 Linkage ball A1 _ IREEAL | $4.75x8.68mm 3 _
H60025 Metal Elevator Lever /SR 1IN E 41 Option Parts
70 50B165 Metal elevator lever SRETHE 1
70-1 | 50H012 Linkage ball A BROBA | ¢4 75x8.68mm 3
68 T74004 M4 Set screw VAL RIREL | M4xdmm 1
H60026 Aileron Lever /A HIEHIERE 1
71 50B056 Aileron lever TORHNES 2
72 50BMR952Z Bearing MR952Z MROBZZEBAX | ¢ 5x ¢ 9x3mm 4
73 50B058 Washer =5 ¢ 5x ¢ 7x0.5mm 2
74 50H144 Linl_(_age IE_I_I_M IRBAL | 94.75x8.68mm 6 _ _
H60027 Metal Aileron Lever /SBAESEHERE 1 Option Parts
75 | 50B160 Metal alleron lever EETOTHES 2
75-1 | 50H012 Linkage ball A TREEA | ©4.75x8.68mm 5
72 50BMR95722Z Bearing MR952ZZ VRO57/803 | »5x ¢ 9x3mm 4
73 | s0B0S8 Washer ES | o5x07x0.5mm t?
H60028 Main Frame Parts #$5%H8 1
76 50B073 Bottom bracket FREER 1
77 50B064 Battery mount TEHEELE 1
78 508074 Gyro mount PEIRIRE ERE 1
79 50B065 Anti rotation bracket +SRSER 1
H60029 Main Frame /EHfl#RiH 1
80 50B055 Main frame(L/R) AEEERIR | 1.5mm 2
81 50B060 Bearing mount PHIBEERE | ¢ 9x 9 15x4.5mm 2
82 50BMR952Z Bearing MR952Z MRODZZEHE | ¢ 5x ¢ 9x3mm 2
76 50B073 Bottom bracket FRER 1
83 50B138 Frame mounting boit HEET 1
84 T63008 Socket screw BER/VEBIRH | M3x8mm 2
H60030 Canopy Mounting Bolt /#$5E R B 1
85 50B121 Canopy mounting bolt HOE B E T 4
86 W10030 M3 Washer M3EST | ¢3x¢o8x1mm 2
87 $23008-1 Self tapping screw BE+FEBIRM | T3x8mm 2
H60031 Bearing Block /X MiEEEE# 1
88 50B061 Upper bearing block(A) il EERETERE (A 4
89 50B6800ZZ Bearing 6800ZZ 68007 7&f 15 ¢ 10x ¢ 19x5mm 2
90 50B066 Lower bearing block(B) T8 e REEE B) 2
91 50B689ZZ Bearing 68922 68927887 | ¢ 9x ¢ 17x4mm 1
H60032 Aluminum Hexagonal Bolt /7<{&§R{ 1
92 50H148 Aluminum hexagonal bolt T\AferE 6
H60033 Motor Mount /1% Sl TEKE 1
93 50B063 Motor mount REETERE 1
94 50B072 M3 Specialty washer MUSTEET] | ¢ 2X ¢ 8x2mm 40
95 T63010 Socket screw BEER\ERHR | M3x10mm 12
96 T63006 Socket screw BBENBERM | M3x6mm 4
97 $23008-1 Self tapping screw BE+EBUEM | T3x8mm 8
98 $23010-1 Self tapping screw EE+FEBURH | T3x10mm 4
H60034 Tail Drive Gear Assembly /[R{BE)BEME 1
99 H60034-A Tail drive gear assembly EEEwma 1
100 | 50868422 Bearing 684ZZ BBAZZEMA | ¢ 4x ¢ 9x4mm 2
H60035 Tail Boom Case /BB EEEHE 1
101 50B076 Tail boom case (Left) EEBELE () 1
102 | 50B075 Tail boom case (Right) EEEEE B 1
104 50B077 Plastic hexagonal bolt 7‘(%2@?}& 6
H60036 Tail Drive Belt /BB 1
103 | 50T131-1 Tail drive belt EEEEE | 592XL 1
H60037 Plastic Hexagonal Bolt /77&t 1
104 | 50B077 Plastic hexagonal bolt INBEEHE 6
105 | T63008 Socket screw BEER/EIEM | M3x8mm 3
106 | N10030 M3 Nut M3BIERIRIE | M3 3
107 | $23012-1 Self tapping screw BE+FERERM | T3x12mm 12

31




Optional part

EiEm

32




H60038

Landing Skid /23242

1
108 | 50F083 Skid pipe fIZ53% | 99x310mm 2
117 50F129 3D landing skid 3DMIZR 2
110 50F084 Skid pipe end cap AR EIREE 4
111 T73004 M3 Set screw M3 LSRR AR M3x4mm 4
112 T63012 Socket screw BSER BB M3x12mm 4
113 N10030 M3 Nut MIBHFRERIE | M3 4
114 W10030 M3 Washer M3ET) | ¢3x¢8xImm 4
115 50F130 Landing skid nut AV ZRZA ) 4
116 50F128 Antenna pipe KigE ®2x ¢ 4x500mm 1
H60039 Standard Landing Skid ~{§E148 1
109 | 50F122 Standard landing skid IR AERRRIZE 2
H60040 3D Landing Skid /3DEJZ8 1
117 50F129 3D landing skid 3DRAIZE 2
H60041 Rudder Servo Mount/Eft{F1R 22 ElE4H 1
118 50T086 Rudder servo mount EftRRBEEE 2
119 507087 Rudder servo bracket EfvER2eMR | 1.5mm 1
120 $23010-1 Self tapping screw BE+FEIRM | T3x10mm 2
121 W10030 M3 Washer M3ET) 63X ¢ 8xTmm g
H60042 Tail Boom 'RB# 1
122 507085 Tail boom BE ¢ 20x ¢ 21.5x625mm | 2
123 | 50T125 Tail control guide BRI 2
124 50T133 Rudder control rod EAvRsIER ¢ 2x539mm 1
125 5072124 Ball link pEL ] 2
H60043 Tail Case /EiE#REIE 1
126 507090 Tail case (L) IR (7o) 1
127 50T091 Tail case (R) EEaEmEE (5) 1
128 | 50TMR105ZZ | Bearing MR1052Z MRIO5ZZ83 | 5% 0 10x4mm 2
129 | T63010 Socket screw BEAEER | M3x10mm 3
130 N10030 M3 Nut MIBHFRIRIE | M3 3
H60044 Tail Rotor Control Arm /EiEREHIEE 1
131 50TMR632Z Bearing MR632Z MR63ZZEHE | ¢ 3xp6x3mm 2
132 50T096 Talil rotor control arm =yl 1
133 | 50T097 Collar EIRREHIEIRE | 43x04.9x5mm 1
134 50T099 Washer T | ¢3%x05.5x0.5mm 1
135 T63015 Socket collar screw BEN =R M3x15mm 1
136 50H144 Linkage ball A1 FRBEAL $4.75x8.68mm 1
H60045 Tail Rotor Shaft Assembly /Eil#iig 1
137 H60045-A Tail rotor shaft assembly EEEniB 2
H60046 Tail Pitch Assembly /B HERi=HlE 1
138 HB0046-A Tail pitch assembly FEiERITHIA 1
139 50T105 Control link B SR 0E D)
140 | 50T106 Collar A EEREIEA | 92x¢3x4.1mm 2
141 50T127 Collar B BB iaiESR 62X ¢ 3x3mm 2
142 T12008-2 Collar screw FHEIRH M2x8mm 4
143 50T116 T type arm EREGIATIE 1
H60047 Stabilizer /B RE 1
144 50T118 Horizontal stabilizer KEE& 1
145 50T098 Vertical stabilizer S 1
146 $23014-1 Self tapping screw BE+ZEWIRA | T3x14mm 2
147 163026 Socket screw BERABEM | M3x26mm 2
148 N10030 M3 Nut M3BERRIRIE M3 2
149 50T088 Stabilizer belt (Upper) KEZBEERE (1) 1
150 50T089 Stabilizer belt (Lower) KEBEEE (T) 1
151 W10030 M3 Washer M3ED) | $3x¢8x1mm 4
H60048 3K Stabilizer /I REN 1 Option Parts
152 | 50T166 3K Vertical stabilizer KpgEes | K 1 o
153 5071167 3K Horizontal stabilizer KB RER | 3K 1

33




.

H60049 Tail Rotor Holder /BBl R 3EEE 4 1
154 | N10030 M3 Nut M3PEEAIRIE | M3 2
155 | T74004 M4 Set screw MAIESRIRAR | M4x4mm 1
156 50TMR83Z2Z Bearing MR83ZZ MRB3ZZEM ¢ 3x $ 8x3mm 2
157 T63010 Socket screw BER AR | M3x10mm 2
158 | 50T112 Tail rotor holder Eind DS 2
159 50BMR95ZZ Bearing MR9522 MRO5ZZEHE ¢ 5x ¢ 9x3mm 2
160 507115 Tail rotor hub ERreE 1B ¢ 11x26.6mm 1
161 T63015 Socket collar screw BEANEBERM | M3x15mm 2
H60050 3K Carbon Fiber Tail Blade /3K IE K 1
162 507159 3K Carbon fiber tail blade K E e = 3K 2
H60051 Plastic Tail Blade /IR RERER i 1 OptionParts
163_| 607117 Plastic tail blade ' EBPEWRR | PA 2 ‘
H60052 Tail Boom Brace /EBEZ 183048 1
164 50T123 Tail boom brace end Esiga0Es 4
165 W10030 M3 Washer M3ET ¢ 3x ¢ 8x1mm 4
166 50T132 Tail boom brace BEiEae ¢ 5x460mm 2
167 $23012-1 Self tapping screw BE+FEWIRM T3x12mm 2
168 $23010-1 Self tapping screw EB+FEWEM | T3x10mm 2
H60053 Fiberglass Canopy ~###5H & 1
169 | 50B134 Fiberglass canopy b0 S 1
170 | 50B135 Canopy nut BESEEE 2
D03842 Sticker B5HE 1
H60054 Hook & Loop Fastening Tape / RE#icE & 1
171 K10317 Hook & Loop Fastening Tape EEMTRT 2
H60055 Motor Pinion Gear 10T /10T Bt 1
172 50M157 Motor pinion gear 10T 10T EeeR 1
34




o

Specifications & Equipment/fR 18 B {i&:

Length/#8E &:1200mm(47.25 in)

Height/#4 55 :388/405mm(15.25 in/16 in)

Main Blade Length/T 2 E:600mm

Main Rotor Diameter/X[EEEE: 1350mm(53.15in)
Tail Rotor Diameter/EEZ2EBE&:240mm(9.45 in)
Motor Pinion Gear/f55Z £ £5: 10T(11T optional)

Main Drive Gear/{S8) = &5#%: 170T

Autorotation Tail Drive Gear/ES§EE)F&5: 180T

Tail Drive Gear/E R {E&)&5: 40T

Drive Gear Ratio/E5#f{S&)Lt: 1:17.0:4.5/1:15.45:4.5
Weight(w/o main blade)/Z2#£5:1470g

Flying Weight/£ B2 & : Approx 3000g(6.6 Ibs)

Features : 4
Electric Power System | Carbon Fiber Frame | Pre-Painted Fiberglass Canopy | Carbon Fiber Tail Blades | §

Triple-Bearing Block Main Shaft Su;}pmﬂ Fully Driven Tail Auto Rotation System | Tail Rotor Belt Drive
System | Push-Pull Control Linkage | Rear Tail Servo Mount| 10mm Hollow Main Shaft, 8mm Spindle

%GN%ﬁ%ﬂﬁﬁafﬁﬁ http: //www.align.com.tw Part1Jun.2006 |



	Trex 600 Manual - Front Cover.TIF
	Trex 600 Manual - Page 01.TIF
	Trex 600 Manual - Page 02.TIF
	Trex 600 Manual - Page 03.TIF
	Trex 600 Manual - Page 04.TIF
	Trex 600 Manual - Page 05.TIF
	Trex 600 Manual - Page 06.TIF
	Trex 600 Manual - Page 07.TIF
	Trex 600 Manual - Page 08.TIF
	Trex 600 Manual - Page 09.TIF
	Trex 600 Manual - Page 10.TIF
	Trex 600 Manual - Page 11.TIF
	Trex 600 Manual - Page 12.TIF
	Trex 600 Manual - Page 13.TIF
	Trex 600 Manual - Page 14.TIF
	Trex 600 Manual - Page 15.TIF
	Trex 600 Manual - Page 16.TIF
	Trex 600 Manual - Page 17.TIF
	Trex 600 Manual - Page 18.TIF
	Trex 600 Manual - Page 19.TIF
	Trex 600 Manual - Page 20.TIF
	Trex 600 Manual - Page 21.TIF
	Trex 600 Manual - Page 22.TIF
	Trex 600 Manual - Page 23.TIF
	Trex 600 Manual - Page 24.TIF
	Trex 600 Manual - Page 25.TIF
	Trex 600 Manual - Page 26.TIF
	Trex 600 Manual - Page 27.TIF
	Trex 600 Manual - Page 28.TIF
	Trex 600 Manual - Page 29.TIF
	Trex 600 Manual - Page 30.TIF
	Trex 600 Manual - Page 31.TIF
	Trex 600 Manual - Page 32.TIF
	Trex 600 Manual - Page 33.TIF
	Trex 600 Manual - Page 34.TIF
	Trex 600 Manual - Rear Cover.TIF

